Top Fite Home  
  Where to BuyDownload BrochuresContact Us

Piper Arrow II Parts Listing

Contact us for pricing.
Email - partssupport@hobbico.com
Voicemail - 217-398-8970 ext #3

Item is discontinued. Parts may not be available.
PART # DESCRIPTION QTY
REQ.
CANPY130CABIN1
COWL095COWL FRONT1
COWL096COWL TOP1
COWL097COWL BOTTOM1
EM60120RADJUSTABLE ENGINE MOUNT .60-1.20 (RIGHT)1
EM60120LADJUSTABLE ENGINE MOUNT .60-1.20 (LEFT)1
ARO6D01DECAL SHEET1
ARO6F21TAIL CONE TOP1
ARO6F22TAIL CONE BOTTOM1
ARO6P01RROLLED WING/FUSE PLAN COMPLETE SET1
ARO6P04INSTRUCTION MANUAL1
ARO6S045/16" x 16" DOWEL - INNER ROTATION SHAFT1
ARO6S061" x 1-1/2" x 15" BALSA STAB TIP1
ARO6W252" x 2" x 13" BALSA WING TIP2
NYLON87CA HINGE MATERIAL (2" x 9")1
PLAST001ABS CORREGATION, 3FT SECTIONS4
PLTB01124" PUSHROD PLASTIC TUBE OUTER GRAY2
PLTB02212" PUSHROD TUBE INNER WHITE1
PTUBE0011/2" x 7-7/8" PAPER TUBE1
WIRES11.074" x 17-1/2" PUSHROD WIRE, THREADED ONE END2
WIRES17.074" x 36" PUSHROD WIRE, THREADED ONE END2
WIRES784-40 x 12" PUSHROD THREADED ONE END1
DIE-CUT PLY
ARO6F011/8" x 5-1/8" x 31-3/4" DC PLY FUSE DOUBLER2
ARO6F031/8" x 5-3/4" x 31-3/4" DC PLY FORMER 2C1
ARO6F041/8" x 5-3/4" x 31-3/4" DC PLY FORMER 1T1
ARO6F051/8" x 5-1/8" x 31-3/4" DC PLY FORMER 6T1
ARO6F061/8" x 5-3/4" x 31-3/4" DC PLY FORMER 3A1
ARO6F071/8" x 5-3/4" x 31-3/4" DC PLY FORMER 1CB1
ARO6F081/8" x 5-3/4" x 31-3/4" DC PLY FORMER 1AB1
ARO6S011/8" x 3-5/8" x 31-3/4" DC PLY STAB RIBS S12
DIE-CUT PLY
ARO6F101/8" x 3-1/8" x 19-3/4" DC PLY FORMER 2C2
ARO6W011/8" x 5-1/8" x 23-3/4" DC PLY RIB W1A2
ARO6W021/8" x 5-1/8" x 23-3/4" DC PLY WING CRUTCH1
ARO6W031/8" x 5-1/8" x 23-3/4" DC PLY RIB W42
ARO6W121/16" x 4" x 19-3/4" DC PLY FLAP HATCH2
BALSA SHEETING
ARO6W151/16" x 3" x 36" BALSA WING SHEETING16
BALSA SHEETING
ARO6F143/32" x 3" x 24" BALSA FUSE TOP & BOTTOM SHEETING17
DIE-CUT BALSA PARTS
ARO6F021/8" x 4-1/8" x 31-3/4" DC PLY STAB MOUNT2
ARO6W051/8" x 3-3/4" x 14-3/4" PLY WING JOINER1
ARO6W111/8" x 3" x 18" DC BALSA RUDDER LEADING EDGE & TRAILING EDGE1
ARO6W351/16" x 3" x 15" DC BALSA FIN CORRUGATION2
ARO6W381/16" x 4" x 36" DC BALSA STAB SHEETING2
DIE-CUT BALSA SHEETING
ARO6F183/8" x 3" x 24" BALSA FUSE TOP CORNER2
ARO6W043/32" x 3" x 24" DC BALSA RIB W6, W94
ARO6W101/8" x 3" x 24" DC BALSA AILERON & FLAP TRAILING EDGE2
DIE-CUT BALSA PARTS
ARO6R051/16" x 3" x 24" BALSA FIN LEADING EDGE SHEETING1
ARO6S033/32" x 3" x 24" DC BALSA FIN RIB R1, R2, R31
ARO6W063/32" x 3" x 24" DC BALSA RIB W3, W72
ARO6W073/32" x 3" x 24" DC BALSA RIB W1, W86
ARO6W093/32" x 3" x 24" DC BALSA RIB W2, STAB RIB S22
ARO6W361/16" x 3" x 24" DC BALSA FIN & RUDDER CORRUGATION2
DIE-CUT BALSA PARTS
ARO6S023/32" x 3" x 36" DC BALSA STAB LEADING EDGE & TRAILING EDGE1
ARO6W083/32" x 3" x 36" DC BALSA WING SUB LEADING EDGE2
ARO6W141/16" x 3" x 30" BALSA ROOT SHEAR WEB8
ARO6W371/16" x 3" x 36" DC BALSA AILERON & FLAP CORRUGATION4
BALSA STICKS
ARO6F133/16" x 3/16" x 24" BALSA FUSE STRINGERS14
ARO6W181/16" x 1/4" x 30" BALSA CORRUGATION FILL16
ARO6W231/8" x 1/4" x 30" BALSA TRAILING EDGE SUPPORT5
STICKS
ARO6W273/8" x 3/8" x 24" BASSWOOD SERVO MOUNTING & TAIL CONE MOUNTING BLOCK1
ARO6W301/4" x 3/8" x 36" BASSWOOD SPAR6
BON9F071/4" x 3/8" x 36" BALSA SHAPED FUSE MAIN SPAR3
BALSA STICKS & SHEETING
ARO6F151/4" x 2" x 24" BALSA FUSE BOTTOM CORNERS3
ARO6R031/2" x 1/2" x 24" BALSA HINGE BLOCK1
ARO6W193/4" x 3/4" x 11-7/8" BALSA FLAP HINGE BLOCK1
BALSA STICKS
ARO6R041/4" x 3/4" x 30" BALSA FIN & RUDDER LEADING EDGE3
ARO6S051/4" x 1/2" x 30" BALSA STAB LEADING EDGE, DORSAL FIN2
ARO6W263/8" x 7/8" x 30" BALSA WING LEADING EDGE3
STICKS
ARO6R023/32" x 1/2" x 15" BALSA FIN SUB LEADING EDGE1
ARO6W203/8" x 5/8" x 18" BALSA AILERON LEADING EDGE2
ARO6W213/8" x 1" x 18" BALSA AILERON WING TRAILING EDGE2
ARO6W221/4" x 1/2" x 16" BASSWOOD LANDING GEAR RAIL1
ARO6W243/16" x 3/8" x 18" BALSA FLAP SUB LEADING EDGE2
ARO6W311/2" x 1" x 24" BALSA FLAP LEADING EDGE, FIN TIP2
ARO6F121/4" x 9/16" x 10" PLY NOSE GEAR MOUNTING RAILS2
ARO6F161/4" x 1/4" x 12" BASSWOOD SERVO TRAY SUPPORT1
ARO6F191/4" x 1/2" x 3" PLY CABIN MOUNTING BLOCKS1
ARO6F201/2" x 1" x 2" BASSWOOD WING MOUNTING BLOCKS2
ARO6W283/4" x 1" x 1" BASSWOOD LANDING GEAR TORQUE BLOCK2
ARO6W291/2" x 1" x 2-11/16" BASSWOOD LANDING GEAR RAIL2
ARO6W323/8" x 1" x 2-1/16" BASSWOOD WING BOLT BLOCK2
ARO6W331/2" x 1-1/2" x 2" MAPLE NOSE GEAR BLOCK2
ARO6W341/4" x 3/4" x 1-3/8" PLY NOSE GEAR SPACER1
DOWEL0361/4" x 2-1/4" HARDWOOD WING DOWEL2
HARDWARE
BRSB001BRASS BUSHING FOR BELLCRANK1
BRST0313/8" O.D. x 11/32" I.D. x 1-1/2" BEARING ROTATION SHAFT1
BRST03211/32" O.D. x 5/16" I.D. x 6" OUTER ROTATION SHAFT1
DTXZ99283/8" x 5/8" BEARING2
GLTP0151" x 24" FIBERGLASS TAPE1
METAL056BRASS BODY FOR QUICK CONNECTOR2
NUTS0014-40 BLIND NUT4
NUTS0024-40 HEX NUT1
NUTS0036-32 BLIND NUT4
NUTS0048-32 BLIND NUT4
NUTS0190-80 NUT FOR BALL STUD #1833
NYLON01NYLON BELL CRANK1
NYLON02NYLON LARGE CONTROL HORN2
NYLON131/4-20 x 2" NYLON WING BOLT2
NYLON165/32" NYLON STEERING ARM1
NYLON17NYLON CLEVIS8
NYLON21NYLON SWIVEL CLEVIS1
NYLON335/32" NYLON NOSE GEAR BEARING1
NYLON36FLAT NYLON LANDING GEAR STRAP (TREE OF 4)1
NYLON71NYLON BALL LINK SOCKET1
NYLON85CNYLON RETAINER FOR QUICK CONNECTOR2
NYLON91NYLON FASLINK PUSHROD KEEPER5
NYLON96TORQUE ROD HORN FOR 4-40 THREADED1
PLTB0211/4" CLEVIS RETAINER SILICONE7
SCRW0056-32 x 1/8" SOCKET SETSCREW8
SCRW0076-32 x 1/4" SOCKET HEAD BOLT1
SCRW010#4 x 5/8" PHILLIPS® SHEET METAL SCREW4
SCRW0154-40 x 1/8" SETSCREW4
SCRW0224-40 x 1/4" SOCKET HEAD CAP SCREW2
SCRW0364-40 x 3/4" PHILLIPS® ROUND HEAD BOLT1
SCRW047#6 x 1/2" PHILLIPS® SHEET METAL SCREW12
SCRW0580-80 THREADED BALL LINK BALL3
SCRW0634-40 x 1/2" SOCKET HEAD CAP SCREW4
SCRW0686-32 x 2" PHILLIPS® BOLT4
SCRW069#2 x 3/8" FLAT HEAD SHEET METAL SCREW16
SCRW0808-32 x 1-1/4" SOCKET HEAD CAP SCREW8
SCRW087#2 x 3/8" BUTTON HEAD SCREW3
SCRW110#2 x 1/2" PHILLIPS® SHEET METAL SCREW20
WBNT007.156 NOSE GEAR WIRE1
WBNT338LBENT MAIN LANDING GEAR (LEFT)1
WBNT338RBENT MAIN LANDING GEAR (RIGHT)1
WBNT339BENT RUDDER TORQUE ROD1
WHCL0043/32" WHEEL COLLAR4
WHCL0055/32" WHEEL COLLAR3
WHCL0113/16" WHEEL COLLAR4
WIRES602-56 x 6" ROD THREADED ONE END5
WSHR004#6 FLAT WASHER4
WSHR005#4 FLAT WASHER6
WSHR006#2 FLAT WASHER8
WSHR010#8 SPLIT RING LOCK WASHER4
WSHR011#8 FLAT WASHER4
WSHR015#6 LOCK WASHER4

Return to Parts Index | How to Order Parts



© 1997-2017 Hobbico, Inc. All rights reserved. Terms of Use